SEPA

United States Office of

Environmental Protection Research and Development
Agency Washington, DC 20460
EPA/600/2-81/156 September 1981

Treatment
Techniques for
Controlling
Trihalomethanes in
Drinking Water







EPA/600/2-81/156
September 1981

TREATMENT TECHNIQUES
FOR CONTROLLING TRIHALOMETHANES
IN DRINKING WATER

by

JAMES M. SYMONS, ALAN A. STEVENS, ROBERT M. CLARK,
EDWIN E. GELDREICH, O. THOMAS LOVE, JR,,
AND JACK DeMARCO

~ Major Contributors

J.K. Carswell, W.A. Feige, J.C. Hoff, K.L. Kropp,
M.M. Lilly, G.S. Logsdon, B.W. Lykins, Jr., R.J. Miltner,
L.A. Moore, and B.L. Smith

DRINKING WATER RESEARCH DIVISION
MUNICIPAL ENVIRONMENTAL RESEARCH LABORATORY
- OFFICE OF RESEARCH AND DEVELOPMENT
[...]
. Type of Type of EBCT Ci/Br Concentrationt Exhaustioni
Location GAC system (minutes) ratio®t {ug/L) {weeks) Ref.
Jeff. Parish, LA Filtrasorb® 400 PC/PA 21.4 10.0 24 14 14
Jeff. Parish, LA Filtrasorb® 400 PC/SR 21.6 33.0 3.8 15 14
Jeff. Parish, LA Filtrasorb® 400 FS/SR 21.9 10.0 2.4 14 14
Jeff. Parish, LA WVG PC/PA 221 748 43 16 61
Jeff. Parish, LA Filtrasorb® 400 PC/PA 22.6 INF 55 14 14
Jeff. Parish, LA WVG PC/PA 25.3 9.0 4.4 18 61
Jeff. Parish, LA WVG FS/PA 26 20.8 4.0 >25 60
Jeff. Parish, LA WVG PC/PA 326 888 3.0 26 61
Jeff. Parish, LA Filtrasorb® 400 PC/PA 34.6 INF 3.6 18 14
Jeff. Parish, LA WVG . PC/PA 43.5 INF UNK >26 61
Jeff. Parish, LA Filtrasorb® 400 PC/PA 46.3 INF UNK >26 14
*ug/L/ug/L.
tAt time of exhaustion.
$Service time until efflusnt concentration nearly equals influent concentration.
.§FS. Full scale.
IH, In-house. .
JINF, Infinit hi only p t
NR, Not reported.
PA, Post-filter adsorber.
PC, Pilot column.
SR, Sand replacement.
UNK, Unknown.
**Manuf dbyICIA ica Inc., Atlas Ch D Wil DE 19899.
ttForeign. ‘

$tNot commercially available.




TABLE 22. REMOVAL OF TRIHALOMETHANES AT DAVENPORT,
IOWA, BY GRANULAR ACTIVATED CARBON (GAC)ss

Age of GAC TTHM (pg/L) ] Percent
{weeks) Influent Effluent - removal
14 162 120 21
18 93 97 -4
22 71. 62 13

'i'ABLE 23. REMOVAL OF TRIHALOMETHANES IN MIAMI, FLORIDA,
WATER BY GRANULAR ACTIVATED CARBON® ADSORPTIONS?

Average Time to
influent 2 pg/L Time to
. _Bed depth EBCT concentration breakthrough exhaustiont
Compound m ft {minutes) {ug/L) (weeks) (weeks)
CHCI, 0.8 25 6.2 67 . 1.1 3.4
1.5 5.0 12 67 4.1 7.0
2.3 7.5 19 . 67 7.0 10.9
3.0 10.0 25 67 .. 103 14.0°
CHBrCl, 0.8 25 6.2 47 ’ 20 8.0
15 5.0 12 47 6.0 14.0
2.3 7.5 19 . 47 .. 10.4 19.9
3.0 10.0 25 47 15.0 CEt
CHBr,Cl 0.8 25 6.2 34 3.0 14.4
15 5.0 12 34 - 8.4 24.8
2.3 7.5 19 34 14.0 CE
3.0 10.0 25 34 CE CE
CHBr, 0.8 25 6.2 25 6.0 13.4
1.5 5.0 12 2.5 13.0 CE
2.3 7.8 19 . 25 CE CE

3.0 10.0 25 2.5 CE CE

*Fliteasorb® 400.
tSomaetimaes predicted by polatl
$Cannot extrapolate.

© Finally, in a GAC adsorption bed, EBCT is influenced both by bed depth and
approach velocity, Therefore, various combinations of these two factors can
produce the same EBCT. Figure 48 illustrates a study where both the flow rate and
GAC dépth were manipulated to givea constant EBCT. " These data show that, in this
case, the various combinations of approach velocity and bed depth that produced a
9- or 18-minute EBCT resulted in the same chloroform breakthrough pattern. This
may not be extrapolated to extremes, however. When a very shallow bed depthand a
very slow approach velocity are used a reasonable EBCT might result, but because
the size of the resulting critical depth may be too large under these operating
conditions, a low target concentration may not be reached.

Discussion—Using equilibrium adsorption isotherms to predict service time to
exhaustion, as in Table 18, is based on several assumptions. Neglecting competitive
adsorption, this approach assumes that the adsorber column performance is as

78 Treatment Techniques for Controlling Trihalomethanes in Drinking Water



SERVICE TIME, wk

SERVICE TIME, wk

14

| vt T | 1 | I I
12 - ) —
-
Q
10 + & .
5 Time to Exhaustion .
£
8 g -
a
hel
[
6 + -] —]
£
3
£
4 1 E‘E Time to 2 ug/L Breakthrough —|
2 +- -
o ! ol | ! 1 i 1
T T 1 i T 1 T i ]
-0 1 2 3 4 5 6 7 8. 9 10
BED DEPTH, ft
| - ] i 1
f T —1 T
(o] 1 2 3
BED DEPTH, m
1 L l ; | |
I 1 T R T 1
o 5 10 15 20 25
EMPTY BED CONTACT TIME, min
Figure 46. Bed depth-service times for the removal of chloro-
form in Miami, FL, water by GAC.%?
14 T 1 T T
12 + CHBr,Cl
10 -
L= CHBr
a y CHBrCl,
8 T2 —]
£
g
6 +0o —
hel
.4
©
4 +€ —
3
£
£
2 +5 —]
0 —
(o] 1 2 3 4 5 6 7 8 9 10
BED DEPTH, ft
[ -t | S L
r T 1 T
0 1 2 3
BED DEPTH, m
Figure 47. Bed depth-service times®s to reach 2 ug/L in the ef-

fluent for the trihalomethanes being adsorbed by
GAC.BD'|7

Section VI. Treatment Techniques to Remove Trihalomethanes

79



100 ~ 1 +1 TPt T T T T T T T T
N 2.5 m/hr
—_— {1 gpm/N17)
80 - < D\ 03m @6 B
R ~ \ s
. 5mihr 12 gpm/f13)
g (2 gom /13y omme N N e m(72ing
09 m (36 pm
T g0 |- mE6n N\ \ -2 W\ 50% Effective
o ey (CHCL=T2pg/L)
s N
z \ e
@ 40 - N —
PR 9 \
c ° 3 & \ ’
X @ > \
© 2t gt
20 - EE L1 B -
cg sg
£ 1 I
X 2 N
0
¥
S YN WS SN SR S ST WA NN (N WU SN SUE SN S SO SR U N A SR S A S |
-20 S, S L A S M S L B B B BN
(o] 5 10 15 2 25

TIME IN OPERATION, wk

Figure 48. Effect of empty bed contact time on chloroform ad-
sorption on GAC using Cin(;innati‘, OH, tap water,
Average applied chloroform concentration, 24 ug/L;
GAC type, Filtrasorb® 400.

shown in the “ideal case” (Figure 49). In the ideal case, the shaded area represents the
loading on the adsorbent at exhaustion and should equal the equilibrium loading or
capacity for that influent contaminant concentration.

The “typical case™ in Figure 49 is what occurs in practice. The total quantity of
adsorbed contaminant is “Area A + B + C,” and the predicted time in service to
exhaustion using equilibrium data would be calculated such that “Area B” equals
“Area A."” This predicted time might be quite different from the actual exhaustion
time, depending on the shape of the influent concentration and breakthrough curves.

Adsorber Adsorber

Influent Influent
L N

&) O
g oy g
[ W 3
4 5
g __ z
S Adsorber E Adsorber
< Effluent < Effluent
= =
5 8
8 4 B o
TIME IN OPERATION :g;’;j,“s““_ TIME IN OPERATION

=4 ice -3

@ Time 2

3 <

&

TYPICAL CASE IDEAL CASE
Figure 49. Comparison of ideal and typicai GAC adsorber per-
formance.

80 Treatment Technigues for Controffing Trihafomethanes in Orinking Water



In their work in Miami, FL, Wood and DeMarco calculated “Area A + C” to
determine the GAC loading at exhaustion.?® Although different activated carbons
were used and other factors such as water quality were different, these data were
compared with those determined by Dobbs and Cohen®' (Table 24). As expected,
loadings calculated from isotherm data were similar, but not the same as those
observed for the GAC columns.

TABLE 24. COMPARISON OF ADSORPTION ISOTHERM DATAS!
WITH GRANULAR ACTIVATED CARBON (GAC) COLUMN
ADSORPTION DATA AT EXHAUSTIONS?

Influent isotherm GAC column
concentration loading* loadingt
Constituent {ug/L) {mg/g) {mg/g)
CHCI, 67 0.35 0.67
CHBrCH, - - - - a7 1.2 0.83
CHBr,CI 34 1.4 1.0

*From Figure 29%.
{From Reference 69; bod depth = 1.6 m (6 ft); EBCT = 12 minutes.

Furthermore (referring to Figure 41), with an influent chloroform concentration of
about 50 ug/L,a9-minute EBCT, and a 5 m/hr (2 gpmy/ ft®) approach velocity, use of
the adsorption isotherm illustrated in Figure 28 would indicate a time in service to
exhaustion of 2.6 weeks, whereas exhaustion actually occurred after 8 or 9 weeks of
operation. The effects on treatment effectiveness caused by competition for
adsorption sites with other organic species, as well as the difficulty in selecting the
service time corresponding to “true” exhaustion when the influent concentration is
highly variable, can also contribute to the disagreement between predicted and
actual service times to exhaustion.

Finally, calculating service times to exhaustion from the adsorption isotherms
(Figure 29) also shows that EBCT, contaminant influent concentration, and fraction
of TTHM?’s that contain bromine all influence the service life to exhaustion (Table
19). The data in Table 21 show the influence of these three factors on the
performance of GAC adsorbers.

Thus, the data in Tables 18 and 19 calculated from adsorption isotherms are
instructive on a relative basis, but cannot be used to accurately predict GAC column
service times. Isotherms may be used at a location to indicate the feasibility of GAC
treatment, but pilot studies will always be needed to accurately predict GAC
adsorber performance. The data in Table 21 also show that, generally, except for
very long EBCT, service life to exhaustion is short for GAC adsorbers removing
TTHM. Therefore, GAC for THM removal alone may not be recommended partly
because of the high reactivation frequency required. However, if other synthetic
organic contaminants are diagnosed to be a problem, then GAC might be
appropriate for removing both these and THM’. GAC may be considered more
applicable for precursor removal (especially prior to chlorination) where the
required reactivation frequency may be less, to be discussed under Section VII of this
report.

Synthetic Resins—

General Considerations—As alternatives to using PAC or GAC, the ability of
several synthetic resins to absorb TTHM has been evaluated.

Experimental Resulis—Ambersorb® XE-340 *—Ambersorb® XE-340 was

specifically designed to adsorb lower molecular weight halogenated organic
compounds.t Cincinnati tap water containing trihalomethanes was passed through

*Ambersorb® XE-340 manufactured by Rohm & Haas Company, Philadelphia, PA 19105,
tAnother ad laimed by the facturer is the ability to regenerate this material in-place by steaming.

Section VI. Treatment Techniques to Remove Trihalomethanes 81




a 3.7-cm (1.5-in) diameter, glass pilot column containing 81 cm (32 in) of the resin.
At an approach velocity of 5 m/ hr (2 gpm/ft‘), a 10-minute EBCT resulted. The
previously unpublished data in Figure 50 show that TTHM’s were still being
removed after 40 weeks. According to Table 21 GAC systems with a 10-minute
EBCT were exhausted for TTHM removal after 12 to 15 weeks. Thus the synthetic
resin appeared in this case to be significantly more effective than granular activated
carbon for THM removal.

150 —
Column Influent

125

TTHM CONC, pg/L
b 8
)] |

[+
o

25 -

Column Effluent

0 5 10 15 20 25 30 35 40
TIME IN OPERATION, wk

Figure 50. Removal of trihalomethanes by Ambersorb® XE-340;
EBCT, 10 min.

Studies in Miami, FL, confirm the capacity of Ambersorb® XE-340 to remove
trihalomethanes (Table 25).%° As with GAC (Table 23), the time for this resin toreach
exhaustion is longer for the bromine-containing trihalomethanes than for
chloroform.

The comparison of trihalomethane loadings on the two adsorbents at similar
influent concentrations (Table 26) shows the increased adsorption capabilities for
the Ambersorb® XE-340,

Between February 1977 and March 1979, the American Water Works Association
Research Foundation, along with the University of Missouri, lowa State University,
and the University of Illinois, conducted pllot scale adsorption studies at the Kansas
City, Missouri, Water Treatment Plant.** There, Missouri River water receives
coagulants, lime for softening, settling, filtration, and approximately 6 hours of free
chlorine contact time before ammonia is added to ensure a combined residual. Pilot -
scale adsorption units (described in detail in Reference 64) were installed following
filtration. They were 15-cm (6-in) diameter glass columns containing 0.9 m to 2.7 m
(3 ft to 9 ft) of adsorbent. Over a 2-year period, Ambersorb® XE-340 was examined
for its effectiveness for removing trihalomethanes. Variations in the trihalomethane
concentrations in the applied water makes selecting an absolute time for
breakthrough (effluent >10 percent of influent) and exhaustion difficult; however,
Ambersorb® XE-340 effectively removed trihalomethanes, exhibited a very gradual

82 Treatment Techniques for Controlling Trihalomethanes in Drinking Water



TABLE 25 REMOVAL OF TRIHALOMETHANES IN MIAM!, FLORIDA,
: BY SYNTHETIC RESIN®s®

Average Time to
influent 2 pg/L Time to
concentration ’ breakthrough exhaustiont
Compound {ug/L) {weeks) (weeks)
CHCI, ‘ 80 3 156
69 3 150
64 o 150
CHBrCl, 37 20 216
43 20 210
42 22 CE
CHBr,Ct 12 47 260
25 a5 260
27 25 CE
CHBr, 1.9 63 CE

*Ambersorb® XE-340; EBCT = 6.2 minutes; bed depth = 0.8 m (2.5 ft).
1S : Aicted -

p

${Cannot oxtr;polato.

TABLE 26. COMPARISON OF GRANULAR ACTIVATED CARBON
(GAC) (F-400) AND AMBERSORB® XE-340 COLUMN DATA
AT EXHAUSTION*59

Ambersorb®

GAC XE-340

Influent} column Influent column

concentration loading concentration loading

Constituent {ng/L) {mg/g) {ug/L) (mg/g)
CHCI, 67 0.53 69 2.2
CHBrCI, 47 0.84 43 2.0
CHBr,Ci . 34 1.0 25 . 1.6

*EBCT = 6.2 minutes; bed depth = 0.8 m {2.5 f1).
tSee Table 23.

breakthrough curve, and, thereby, yielded a longservice life. Although effective, like
any adsorbent that is not used on a one-time basis, Ambersorb® XE-340 must be
regenerated when saturated with adsorbate. Also, adsorption of trihalomethanes on
Ambersorb® XE-340 is a reversible process, and these materials will desorb if the
influent concentration’declines. This is shown in Figure 51 where chloroform-free
water was passed over a bed of Ambersorb® XE-340 that had previously been
_exhausted for chloroform removal. Under these circumstances, the expected
desorption occurred.*® ‘

Other Resins—Although the trihalomethanes are neutral species, strong and weak
base anion exchange resins were investigated to determine their capacities to remove
trihalomethanes as a part of other investigations. The strong base anion exchange
tesin Amberlite® IRA-904, manufactured by the Rohm & Haas Company,
Philadelphia, PA 19105, was studied at both Miami, FL,*® and Kansas City, MO;&4
. thé weak base anion exchange resin ES-561, manufactured by the Diamond

Section VI. Treatment Techniques to Remove Trihalomethanes 83



60 | T T T T T

Effluent
From
Previously
Loaded
Column

CHCI; CONC, pg/L
[4d
(=]
I

»
[«3
]
i
]

/
-

10 /O/lr\fluent to
-1 S Previousl| —
/ Loa‘:ile:sy
Column
g
0 1 ) ] | |

|
1 [ | I I L
o 10 20 30 40 50 60 70

TIME IN OPERATION, day

Figure 61. Desorption of chloroform from Ambersorb® X&-340;
EBCT, 6.2 min.5®

Shamrock Corporation, 800 Chester Street, Redwood City, CA 94064, was tested at
Kansas City, MO.* As expected, these resins were not useful for removing
trihalomethanes.

Discussion—Of the synthetic resins tested only Ambersorb® XE-340, the one
specifically designed by the manufacturer to have high adsorptive capacity for low
molecular weight halogenated compounds, showed promise. In parallel experiments
loadings on this resin were greater than those on GAC. Although this resin has been
regenerated by steaming in the laboratory, as claimed by the manufacturer, the
scaleup to full plant size is still being developed, and this resin is not available in
commercial quantities.

Summary of Using Trihalomethane Removal as an Approach to
Trihalomethane Control

Advantages of Trihalomethane Removal—

As a treatment approach, removal of trihalomethanes has some advantages, The
more important are that the water utility would not need to change its disinfection
practices and the treatment is targeted to the regulated contaminant..Chlorination, a
process in which many designers and operators have confidence, could continue to
be used as a disinfection process, with the resulting trihalomethanes being removed
by some unit process added to the treatment train. The flexibility to permit
noncentral treatment of the finished water may also prove to be advantageous.

84 Treatment Tachnigues for Controlling Trihalomethenes in Drinking Water



Disadvantages of Trihalomethane Removal—

Other Organic Disinfection Byproducts—To evaluate one disadvantage of
maintaining chlorination practice and treating the trihalomethanes formed, the
behavior of the other disinfection byproducts formed during disinfection with free
chlorine must be understood. Recall that the reaction of free chlorine and precursors
is:

OTHER
FREE PRECURSORS HALOSSI';ATED
+ b b A - . S +
CHLORINE (HU:&YLESBL:;S;?;E;S) TRIHALLOMETHANES NONHALOGENATED
OXIDIZED
BYPRODUCTS

As indicated by this reaction, during free chlorination, other halogenated
byproducts result. Most of these byproducts cannot be measured individually by gas
chromatographic techniques, but they can be estimated as a group, as “organic
halogen” (OX). Although not perfect, this test’” is useful for evaluating the behavior
of nontrihalomethane halogenated byproducts during any proposed treatment
scheme. Although the health significance of these halogenated byproducts has not
been fully evaluated,”’ these byproducts should be viewed with suspicion. (The